TESTCERTIFICATE

according to the results of the examination of the slide-blocking
property in wet loaded barefoot areas of floor coverings

Tested material: Elastic floor covering of soft-polyvinyl chlorid (PVC)
Signification: ALKORPLAN 2000
anti slip swimming pool sealing

Type-No.: 81116
Basic size: Rolled goods (25.000 x 1.650 x 1,5 mm)
(test material 1000 x 500 x 0,75 mm)
Colour-No.: 52341 (adria blue)
Surface: Unprofiled, nep structure (d = 3,5 mm;
centre to centre distance 5/6 mm),
Testing object: Delivery of the test material has been effected in a ready-to-test
condition.
Producer / Supplier: RENOLIT IBERICA SA

Carretera del Montnegre sin
08470 Sant Celoni (Barcelona)
SPAIN

Customer: RENOLIT IBERICA SA
Carretera del Montnegre sin
08470 Sant Celoni (Barcelona)

SPAIN
Test ordering: 14 February 2008
Certificate number: 99480802.001
Sampling: Sent by the customer to the research institute

Standard of determination: DIN 51097, ed. 11/92
“Testing of floor coverings; determination of the
anti-slip properties; wet-loaded barefoot areas;
walking method - ramp test”
Side-blocking Floorings — List NB
“‘Requirements of the control-committee”

Result: Average inclination angle 27°

Conclusion: Requirements on the slide-blocking property for
the range of application C are fulfilled.

SAUREFLIESNER-VEREINIGUNG E. V.
RESEARCH AND ADVISORY INSTITUTE
FOR WALL AND FLOOR COVERINGS
Managing Director

=

Dr.-Ing. E. H. Nolting

Groliburgwedel, 9. April 2008
Schu/Pp

The result is related to the tested material.
The report is given for 5 years (beginning data of delivery report).
Publication and reproduction of this report is only allowed in unabridged form.
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